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G2 Low Row Station(MS53) Parts List

A B C D E| F
9 Ref# | JHT Part# |SAP Part# Description Q; Unit
3 | ABI [SP1201016B ]025696-B |MS53 FRAME WELDING SET MS53-1-Pol. Titan. 1|SET
4 | AF1 |[SP1202003AA{015831-B |MSSISTEEL CABLE WHEEL WELDING SET MS51-1-Pol. Titan. 2|SET
5| AKIl [SZGM22TWS |013546-Z |TOP WEIGHT PLATE 1|SET
6 | AT1 [SP1205004AA[025702-B |MSS3SEAT WELDING SET MS53-1-Pol. Titan. 1|SET
7 | AT3 [SR1206002AA|015962-AA IMSS3STEEL CABLE SUPPORT TUBE WELDING SET MS53-1-Pol. Titan] 1|{SET
8 B18 |MBO0601010A [000791-A [Bottle Holder 1{PCS
9 B20 |MBO0304021D [000508-D [Foot Pad, 60, GMO1 1{PCS
10| B19 [MB0304027D [000510-D |Foot pad, Rubber, 76.2, GM02 2|PCS
11| B31 [MZE0301014 [004975-00 |Insert Nut 2|PCS
12| B33 [MZEO0111022A]004703-AF |Screw,Flat Hex Socket, M8x1.25Px20L, Chromed 3|PCS
13| FO05 |073573 073573 Pulley G7-33 9|PCS
14| FO06 [MJ4103001A [009247-A |Axle,Swivel - M10x25L 2|PCS
15| F07 |[ML0247030C [009633-C |Steel Rope,Press Rope Hand,M 9340L 1|PCS
16| FO09 [MDO0503006A [004104-A |Needle Bearing,NA-4905(Have Inside Ring) NA-4905 4|PCS
17| F21 |[MZEO0112012A]004713-AE |OVAL HEX SOCKET SCREW M6X1.0PX10L(ZINC PLATING) 4|PCS
18| F22 |ME0106068AB004604-AD |Screw,Hex,M10x1.5Px45L,15,Cr Plate, M10*1.5P*45L 9|PCS
19| F23 [MZE0204028 [004943-00 |[NYLON NUT M10X1.5PChromed 9|PCS
20| JO1 |MB1002041BA019227-BA |Pad, Back(BLACK) 1{PCS
21| JO1 |MB1002041BB019227-BB |Back Pad Red Clay G2MS52 1{PCS
22| JO1 |MB1002041B(019227-BC |Back/Seat Pad - Slate Blue [G2ZMS52/53] 1|PCS
23| JO1 |MB1002041SR[019227-BM |Back Pad, Snap Red MS52 1{PCS
24 JO1  [070923 070923 Pad, Back, American Beauty Red 1{PCS
25| K04 |MLO0251004F [009641-F |Bayonet,Weight Plate,SS41,20Aperture, SS41 1|PCS
26| K06 |SRO815003AA[015943-AA [Weight Plate Set,Dry Bearing, 15LBS 19|SET
271 K09 |MJ4107002C [009253-C [GUIDE ROD 19X1970L S45C 2|PCS
28| K10 [SN1104002D [014793-D |Pin, Weight Plate Selector w/Red Knob 1|PCS
29| K10 [SN1104003B [014794-B |Pin, Weight Plate Selector w/Yellow Knob 1|PCS
30| K12 |MDO0504014 [004116-00 |Weight Plate Bushing 38|EA
31| K13 |MZE0902018 [005367-00 |Clamp,Outer C Type,S-30,COS300, S-30 2|PCS
32| K14 |MJ4825001  [009365-00 |Pin,Spring, 10x70L, 10X70L 1{PCS
33| K17 |MZE0112024A[004720-AE [Screw,Umbrella Hex Socket,M8x1.25Px20L 1{PCS
34| K18 |MZE0502020A{005040-AB [FLAT WASHER Q8.5XQ19X1.5T 1{PCS
35| K24 |MB06C6002D-{001508-D |Guide Rubber Plate,Long,POM,GM01 POM 2|PCS
36| K25 |MFO0811001A [005847-A |Elastic Rope,GM Series, GM SERIES 1|PCS
37 Inot showrfMBO6E1001A [001542-A  |Touch up Paint 1|PCS
38 [not showr]SM1205003A [014727-A  |MS53HARDWARE KIT SET PMS53-1 1|SET
39| L02 |ML0252002CA{009645-CA [Weight Plate,Incremental,5Pound,MS5 SAND-BLACK PAINTING 2|PCS
40| LO3 [SR1207001AA[015963-AA |Incremental Weight Plate Hook, . 2|SET
41| L04 [MBO0501011CA000755-CA |Elastomer,Incremental Weight Plate, MS51 RUBBER(BLACK) 1|PCS
42| T20 |SR1201001AA[015951-AA |Grip Hanging Hook,Dipping, MS MS51-N11 2|SET
43| T21 |SP0822103AA [037986-AA [WASHER @50x5L SS41 2|PCS
44 | T22 |MDO0408003A [019957-A |SINGLE HAND GRIP STANDARD PRODUCT(GM74-E02A) 2|SET
45| T23 |MJ4105004A [009251-A [Grip,Both Hands,R,MS53 STANDARD PRODUCT(MS53-T23A) 1{PCS
46| T24 |MZE0904001B{005379-B |RING 9 2|PCS
471 T25 |MB0305002CB000538-CB |Foot pad,Stabilizer,R,70%PVC,BL,RB22 BLACK 70%PVC 2|PCS
48 | T26 |MB0678003A [001402-A |End-Cover,50,ABS,GM01 ABS 2|PCS
49| T27 |MJ4117001A [009256-A [Washer,Swivel Axle,SS41,,MS53 SS41 2|PCS
50 T29 ]031213-A 031213-A  |Fix Plate,Fix Board, SPC,4.0t, MS53,MS SPC 4.0T 1{PCS
51 T31 |SP1216001AA [015844-AA [Painting,Fix Plate,BL,MS53 SPC 4.0T(CHAMPAGNE) 1|SET
52| T46 |MZE0112162A[004794-AC [OVAL HEX SOCKET SCREW M12X1.75PX25L 2|PCS
53| T51 |MBO0304051BA000528-BA |Foot pad,Rubber,BL,MS53 RUBBER BLACK 2|PCS
54 T52 |MBO0609055A [000926-A [Cap,Tube,PVC, FW91 PVC 1{PCS
55 V03 |MGO0288002E [006611-E [Sticker,15Pound Weight Plate, GMO1 15 LBS 1|SET
56 Matrix G2 MultiStation Dual Pulley Low Row G2MS53
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G2 Low Row Station(MS53) Parts List

A B C D E| F
9 Ref# | JHT Part# |SAP Part# Description Q; Unit
57 Ref# | JHT Part# |SAP Part# Description Q; Unit
58| V05 [MG0301006B |006652-C [Sticker,Incremental Weight Plate Positio PMS51-1(MS51-V05B) 2{PCS
59| V06 [MG0301007B |006653-C |[Sticker,Weight Plate, MS51 PMS51-1 2|PCS
60| Z01 [MZE0104192 |004535-AC [Screw,Round Hex Socket,M8x1.25Px30L 1|lEA
61| Z02 [MZEO0112127 |004780-AC [Screw,Umbrella Hex Scoket,M10x1.5Px25L 1|lEA
62| Z05 [MZEO0112201A1004817-A |OVAL HEX SOCKET SCREW M6X1.0PX45L 2|PCS
63| Z06 [MZE0204021 [004938-00 [NYLON NUT M6X1.0PChromed 2|PCS
64| Z07 |MZE0112091A]004762-AE [Screw,Umbrella Hex Scoket,M8x1.25Px70L 1|lEA
65| Z08 |MZE0204005A1004926-AC [Nut, M8x1.25P, W/NYLON INSERT 2|PCS
66| Z10 |MZEO0112144 |004786-00 [OVAL HEX SOCKET SCREW M10X1.5PX25LChromed 2|PCS
67| Z11 [MZE0502173 |005131-00 [FLAT WASHER ®10.5X®18X2.0TChromed 4|PCS
68| Z12 |MZE0501027 |005017-00 [SPRING WASHER SW10 10.2X18.4X2.5TChromed 4|PCS
69| Z13 |[MZEO0112175 [004804-00 |JOVAL HEX SOCKET SCREW M10X1.5PX80L 2|PCS
701 Z09 [|MZE0204028 |004943-00 [NYLON NUT, M10X1.5P Chromed 2|EA
71 Z16 |MJ2802013B [008523-B |ARC WASHER,GMO02-C62B,SS41 2|EA
721 Z14 |MBO06C9001A |001513-A [Elastomer Rubber Block, GMO01 2|PCS
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